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KMER/ Test Requested

KWl 4518/ Test Conclusion

1. ZHRK% RoHS 54 2011/65/EU K HAZ1T464 EU 2015/863, FillF i
R B K. S, 2R, 2R %R, DBP. BBP. DEHP. DIBP ]
# . | Determine the Pb, Cd, Hg, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP,
DIBP content in the sample with reference to EU RoHS Directive 2011/65/EU
and its amendment Directive EU 2015/863.

A1 PASS

2. ZHRKH RoHS(Pack 15) HEFERRAE, A llAs: i Hh (%) Ak SA A i

(MCCPs). VUJRX(E; A (TBBP-A)If & & . / Determine the Middle Chain
Chlorinated Paraffins (MCCPs), Tetrabromobisphenol A(TBBP-A) content in the
sample with reference to EU RoHS(Pack 15) Recommended Limit.

&1 PASS

Kyl &5 52/ Test Result(s):

FREE ROHS-#%. 8. K- A, ZTERBER, ZR K. DBP. BBP. DEHP. DIBP {4 &/ EU RoHS-Pb, Cd,

Hg, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP content

K 77 1L #% Test Method/Equipment: |IEC 62321-5:2013,IEC 62321-4:2013+AMD1:2017,IEC 62321-7-2:2017,

IEC 62321-6:2015,IEC 62321-8:2017; ICP-OES,UV-VIS,GC-MS

RIS E Bir | g | oo A 7

_ ‘ Result(s) o \7\%\3

Test Item(s) Unit MDL (1+2)" Limit ~1§

#t Lead(Pb) mglkg 2 ND 1000 =

#% Cadmium(Cd) mg/kg 2 ND 100 =

7 Mercury(Hg) mg/kg 2 ND 1000 jii

N Hexavalent Chromium(Cr(VI)) mg/kg 8 ND 1000 \
—JRIEZA Mono-bromobiphenyl mg/kg 5 ND —
ZIRIEK Di-bromobiphenyl mg/kg 5 ND —
=B Tri-bromobiphenyl mg/kg 5 ND —
VUIRIER Tetra-bromobiphenyl mg/kg 5 ND —
TR Penta-bromobiphenyl mg/kg 5 ND —
JNIREEZR. Hexa-bromobiphenyl mg/kg 5 ND —
HIRELIE Hepta-bromobiphenyl mg/kg 5 ND —
J\IRELZR Octa-bromobiphenyl mg/kg 5 ND —
JUBRELZK Nona-bromobiphenyl mg/kg 5 ND —
+RELZ Deca-bromobiphenyl mg/kg 5 ND —
Z JRELZK Polybrominated Biphenyls(PBBs) mg/kg — ND 1000
—IR K Mono-bromodiphenyl ether mg/kg 5 ND —
R KB Di-bromodiphenyl ether mg/kg 5 ND —
=R ZKEF Tri-bromodiphenyl ether mg/kg 5 ND —
JYyR KW Tetra-bromodiphenyl ether mg/kg 5 ND —
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e/ IBi=] B | KR Reiﬁ ©) FRAE
Test Item(s) Unit MDL Limit
(1+2)7#
TR —KfF Penta-bromodiphenyl ether mg/kg 5 ND —
7N T Hexa-bromodiphenyl ether mg/kg 5 ND —
iR — K Hepta-bromodiphenyl ether mg/kg 5 ND —
JUIR 2K ¥ Octa-bromodiphenyl ether mg/kg 5 ND —
JUR 2K fi# Nona-bromodiphenyl ether mg/kg 5 ND —
1 KM Deca-bromodiphenyl ether mg/kg 5 ND —
Z IR KWk Polybrominated Diphenyl Ethers(PBDES) mg/kg — ND 1000
ARK —FIfR —1E T g Dibutyl phthalate(DBP) mg/kg 30 ND 1000
2K —HER T “ClE Butylbenzyl phthalate(BBP) mg/kg 30 ND 1000
AR HIR —(2- 43 k) s Di-(2-ethylhexyl) malkg 30 ND 1000
phthalate(DEHP)
ARK HR 5% T Di-iso-butyl phthalate(DIBP) mg/kg 30 ND 1000

HESAE(MCCPs). TIREXE A(TBBP-A)R & &/ Medium Chain Chlorinated Paraffins (MCCPs),
Tetrabromobisphenol A(TBBP-A) content

K7 111X 281 Test Method/Equipment: HCT/SZ-SOP-YJ-P1030,GB/T 32889-2016; GC-MS
#R

AT H By 75 AT H PR FRAE
] Result(s) o
Test Item(s) Unit MDL Limit
(1+2)*
S AEE  Middle Chain Chlorinated Paraffins
AR Mi ' ! ' mg/kg 100 ND 1000
(MCCPs)n
TR X Y A (TBBP-A) Tetrabromobisphenol A (TBBPA) | mg/kg 20 27 1000
%¥E/ Note:

XA IS, 48, K, FERE5E4TME. / The sample(s) had been dissolved totally tested for
Lead,Cadmium,Mercury.

mg/kg (Z 78T 7%) = ppm (F J34r2) mg/kg (milligram per kilogram) = ppm (parts per million)

ND=4 & i/ ND=Not Detected

MDL=Method Detection Limit

gE IR ND AN AN A5 . / Results shown as ND are ignored in the sum calculation.

Kl (Cry & &2 “ND” , WM (Cr(V) &t “ND” , AFTFEIATSHE(CrvI) AR . #5(Cr)
SR SR (Cr(VD)) 7R R, BT AU (Cr(VD) IR MEIN . / The detected Chromium (Cr) content
is "ND", therefore, the Hexavalent Chromium (Cr (V1)) content is "ND", No need for validation test of the Hexavalent
Chromium (Cr (VI)). If Chromium (Cr) content exceeds Hexavalent Chromium (Cr (V1)) method detection limit,
Validation test of the Hexavalent Chromium (Cr (VI)) is required.

= MR P EREAT A LR AR, RIS R TR S SR R AR R S IR T R S AR B R
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=N A. [ *= As specified by client,the samples were equal mass proportional mixed to test, and the test results
are calculated based on the total sample quality.The result(s) shown on this report may be different from the
content of any homogeneous material.
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¥R/ Sample Description:

F% | HCT #& ID T R #IE
No. | HCT Sample ID Test Part Description Note

Beige copper-coated laminate
WTH24H11254159C~4 ARGEMEERER boa?d Witlilp reen, White
1 1| &, ampEERegs oo W dreen T o
161C.1 coating with silver plating
(PCB #)
(PCB board)
K 078 4 2 R NUOES Bei -coated laminat
WTH24H11254159C~4 *E@E"ﬁﬂ?}fﬁi@ e eige cc?pper coate _amma e
2 161C.2 2 7, [Afix/E (PCB board with green, White °
' O coating (PCB board)
£&¥E/ Note:

o =52 fr A £ i /e=Actual tested sample

K A2/ Test Flow Chart:
#i(Pb). #5(Cd). K(Hg). %#%(Cr)

R 2T IR =N ICP-OES/ N g g

Y =

IS EAR T AR T At

it
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N R (Cr(VI))

Hdf b (——  uvvIsHiie K mokRREpERe K—dgd A %pH

ZIRBER(PBBs). £ 2K (PBDES). 487 —HR —1E T lE(DBP). 4K —HR T FE4(BBP). 484 —HK —~(2-4
FCOHES(DEHP). 4F2E — HIfiE — 5 T EE(DIBP). &bl (MCCPs). VUIRAE A (TBBP-A)

JESTAIES = FE PR =— B HLEFIAEL

L

&

HodE a2 K——— GC-MS4r#t K——— VRAE /TR R WO ]
Lead(Pb), Cadmium(Cd), Mercury(Hg), Chromium(Cr) *J?ﬂ
Add digestion solution to Transfer the plating digestive ) 9’9
Plating E{) dissolve the plating and ﬁ) solution into avolumetric flask, @ Analyzed by @ DATA
: remove the substrate Make up with deionized water ICP-OES/AAS
Sample Weigh
Preparation :> Sample L
Other sample :} Acid digestion with microwave/hotplate

Solution lL

DATA Analyzed by \I/:
— ICP-OES/AAS ‘ K= Filtration

Alkali Fusion/Dry Ashing/ .
Acid to dissolve <l: Residue
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Hexavalent Chromium(Cr(VI))

||

Sample Preparation :={) Weigh Sample

=— Digest the sample

4

Adding
11,5- diphenylcarbazide C:; pH adjustment

K—— UV-VIS (——
for color development

DATA

Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDES), Dibutyl phthalate(DBP), Butylbenzyl

phthalate(BBP), Di-(2-ethylhexyl) phthalate(DEHP), Di-iso-butyl phthalate(DIBP), Middle Chain Chlorinated

Paraffins (MCCPs), Tetrabromobisphenol A (TBBPA)

Sample Preparation :={) Weighing sample

:={) Organic solvent extraction

I

Concentration/ Dilution of

Data K———

Analysis by GC-MS (——— Extracted solution

¥ & Mt B/ The photo of the sample
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7 B/ Statement:

1.

LRI v 1 PN o R N o
This report is considered invalid without approved signature and special seal.
ZACAAL Sk, FEAARE S BRI 1R, ZHET7 RO e 6157, HCT RS H Bk,
The Applicant name and Address, the sample(s) and sample information was/were provided by the applicant
who should be responsible for the authenticity which HCT hasn't verified.
AR R R (50D AU SZMFE 7157
The result(s)(conclusion) shown in this report refer(s) only to the sample(s) tested.
RZ HCT Bl A=, S Zh ARk .
Without written approval of HCT, this report can’t be reproduced except in full.
76 CMA Wi & 4 SR T2 P RIIE . B0, W ESEs]. =it RS 1), NS % .
The result(s) in no CMA logo report shall only be used for client’s scientific research, teaching, internal quality
control, product research and development, etc..and just for internal reference.
1 CNAS Frif e iy “n” AREKAZAMITH 7oK H1i CNAS AT .
The “n” in CNAS logo report means that the test item(s) was (were) currently not applying for CNAS
accreditation.
AR A5 T ) 7 A -
Decision rules used in this report:
(1) F2 RS, I SR 5] ()92 R o 4 HHo 5 1D 4 S R 5
(2) T SRASE DU SR A (R0 P R e AU )3, 428 (CNIAS-GLO15 € AU AT FF- &M 4 ) 6.2.1
{7 B 52 (w=0) ) — JC 1 & L -
B (R --IAHE AL T A VFIX TR BLA
ANEMEEL)--IFFE L T AV X TR PASE .
(1)According to the Decision rules in the regulations/standards listed in the Test Requested,;
(2)If there is no Decision rules specified in the regulations listed in the Test Requested, then according to
CNAS-GLO015 Guidelines on Decision Rules and Statements of Conformity, 6.2.1, Simple Acceptance (w=0) of
The binary Decision rule:
PASS (Accepted) - The measured value is within the tolerance interval.
FAIL (Rejected) - The measured value is outside the tolerance interval.
====== %457/ End of Report ======

SV
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